
223 15TH ST. NE • SIOUX CENTER, IA 51250 • 1-800-222-6283 • WWW.LINKMFG.COM

DURALIFT 13K SELF-STEER
Link Part Number: 8A000467 - Non-Current

38
42 41

30

1
10 37 43

40

33

39

62

28 23 63

27

16

4
24 51

5

5212
19

25

29

35

34

3644

45

46

47
861

2

17

6

49
48
32

59

7
21

20 22
13

53

9
58

50

11 18
15

26

57

54 60

56

14

3

55

64

31

REPLACEMENT 
KIT PART 

NUMBERS:

ARM BUSHING KIT: 
800A0077

KING PIN KIT:
84001931

ACTUATOR 
ASSEMBLY:

800A0087

IMPORTANT NOTES:
1. MULTIPLE OPTIONS 

EXIST—CALL FOR 
DETAILS.

	 #	 PART NO	 PART DESCRIPTION	 QTY
	 1	 14011006	 5/16 X 3/4 UNC HEX CAP SCR (GR 5)........... 12
	 2	 14032028	 5/8 X 3 1/2 UNF HEX CAP SCR (GR 5)............ 4
	 3	 14752402	 3/4 UNF HEX JAM NUT, O&P.......................... 2
	 4	 14762406	 3/4 UNC HEX TOP LOCK NUT (GR C) O&P.... 2
	 5	 14771606	 1/2 UNF HEX TOP LOCK NUT (GR C) O&P.... 4
	 6	 14772006	 5/8 UNF HEX TOP LOCK NUT (GR C) O&P.... 4
	 7	 14772406	 3/4 UNF HEX TOP LOCK NUT (GR C) O&P.... 8
	 8	 14801204	 3/8 UNC TOP LOCK FL NUT (GR G) O&P....... 2
	 9	 14801604	 1/2 UNC TOP LOCK FL NUT (GR G) O&P....... 2
	10	 14851000	 5/16 LOCK WASHER...................................... 12
	11	 14851200	 3/8 LOCK WASHER......................................... 12
	12	 14871600	 1/2 TYPE A PLAIN WASHER............................ 4
	13	 14882402	 3/4 SAE HARDENED WASHER....................... 16
	14	 11030056	 SPRING-AIR..................................................... 2
	15	 11030059	 SPRING-AIR..................................................... 2
	16	 12100001	 SHOCK ABSORBER........................................ 2
	17	 15000846	 BUSHING.......................................................... 8
	18	 15001604	 O-RING, 1.484 I.D. X .139 SECTION............... 4
	19	 80000009	 BUSHING-SHOCK, ACETAL............................ 4
	20	 80000130	 WASHER-WEAR............................................... 4
	21	 80000131	 WASHER-WEAR.............................................. 14
	22	 80000135	 SPACER-TUBE................................................. 8
	23	 80000802	 TAB-MOUNT, SHOCK...................................... 1
	24	 80000803	 TAB-MOUNT, SHOCK...................................... 1
	25	 80000804	 SPACER-MOUNT, SHOCK............................... 4
	26	 80000835	 TUBE-BUSHING............................................... 4
	27	 84001038	 ASSEMBLY-ROD, TIE....................................... 1
	28	 84001224	 ASSEMBLY-KNUCKLE, DANA (LEFT).............. 1
	29	 84001225	 ASSEMBLY-KNUCKLE, DANA (RIGHT)........... 1
	30	 84001403	 BEARING-ROLLER, CONE.............................. 2
	31	 84001404	 BEARING-ROLLER, CONE.............................. 2
	32	 84001432	 BEARING-THRUST.......................................... 2

	 #	 PART NO	 PART DESCRIPTION	 QTY
	33	 SEE NOTE	 HUB & DRUM................................................... 2
	34	 84001635	 CHAMBER-SERVICE, TYPE 20....................... 2
	35	 84001653	 PAD-BRAKE, DANA.......................................... 4
	36	 84001663	 SLACK ADJUSTER-AUTO............................... 2
	37	 SEE NOTE	 GASKET............................................................ 2
	38	 SEE NOTE	 CAP, HUB.......................................................... 2
	39	 84001687	 SEAL-OIL.......................................................... 2
	40	 84001721	 NUT-INNER, JAM............................................. 2
	41	 84001722	 WASHER-LOCK, SPINDLE.............................. 2
	42	 84001723	 NUT-OUTER, JAM............................................ 2
	43	 84001724	 WASHER-RETAINER........................................ 2
	44	 84001902	 CAP-KNUCKLE................................................ 4
	45	 84001903	 SHIM (.030)....................................................... 2
	46	 84001904	 SHIM (.010)....................................................... 2
	47	 84001905	 SHIM (.005)....................................................... 2
	48	 84001906	 PIN-DRAW, LOCKING...................................... 2
	49	 84001907	 PIN-KING, DANA.............................................. 2
	50	 140B-1208	 3/8 X 1 UNC HEX CAP SCR (GR 8) O&P........ 12
	51	 140B-2420	 3/4 X 2 1/2 UNC HEX CAP SCR (GR 8) O&P... 2
	52	 140D-1630	 1/2 X 3 3/4 UNF HEX CAP SCR (GR 8) O&P... 4
	53	 140D-2456	 3/4 X 7 UNF HEX CAP SCR (GR 8) O&P......... 8
	54	 141A-1610	 1/2 X 1 1/4 UNC FLANGE BOLT (GR 8) O&P.12
	55	 SEE NOTE BRACKET-MOUNT, AIR SPRING....................... 2
	56	 SEE NOTE BRACKET-MOUNT, FRAME............................... 2
	57	 800A0080	 BRACKET-MOUNT, FASTENER....................... 4
	58	 800A0088	 BRACKET-MOUNT, AIR SPRING..................... 2
	59	 800A0089	 BRACKET-MOUNT, AIR SPRING..................... 2
	60	 810A0017	 BRACKET-MOUNT, SUSPENSION.................. 1
	61	 820A0030	 ARM-CONNECTING, TOP............................... 2
	62	 820A0031	 ARM-CONNECTING, BOTTOM....................... 2
	63	 830A0006	 AXLE-FAB., 13K DURALIFT............................. 1
	64	 15000870	 BUSHING - PIVOT, RUBBER........................... 4


